
 
 
 

  

 

CHAPTER  NINE 
 

UPDATE 2013 - THE 

SANDUSKY COUNTY 

COMPREHENSIVE PLAN 
 
 
 

PUBLIC UTILITIES 
 



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 1 

 

Summary 
 
The provision of safe drinking water and adequate wastewater treatment facilities is fundamental to 
public health and safety and the quality of life in a community. Within development areas, these 
services are provided through systems operated by the respective political jurisdictions, as well as 
by several private water systems.  These facilities are essential for implementation of managed 
growth policies and the designation of areas to be developed at urban densities. In rural areas, 
[...]
degradation (as noted in the Natural Resources element).  This requires monitoring and coordination of land use activities, particularly in the urbanizing areas of the 
County.   
 
It is expected that the availability of an adequate level of public utilities will continue in the future to be one of the greatest determinants of new growth. However, with 
the increasing public support for more efficient land development and the preservation of natural resources, public and private officials may find themselves in a 
unique position in the future, lodged between two equally important interests.  The ability of the public and private sectors in addressing this complex situation will 
ultimately depend upon which data are used to develop the framework by which utilities are used-or not used- to direct growth and enhance the health and human 
safety of county residents.  This chapter provides this type of data.   
 

Planning Issues 
 
The current provision and structure of water and wastewater facilities in Sandusky County is adequate, with most municipalities having the ability to provide these 
services to new residents and businesses in the future.   Seven of nine municipalities within Sandusky County have community water systems and wastewater 
treatment facilities.  The Villages of Burgoon and Helena may consider public water supplies in the future; options could include systems of their own, or distribution 
lines from nearest public sources. The balance of the unincorporated county relies on private wells or small treatment systems as a water supply, and either on-site 
systems or small-localized collection systems with package plants for wastewater treatment.   
 
The most visible planning concerns in the future will evolve from: 

 Existing clusters of residential development within unincorporated portions of the county with failing septic systems, poor water quality, or other 
environmental concerns; 

 New development in areas with physical constraints counterproductive to the proper health and human safety of residents;  

 Potential land use restrictions caused by the Northern Ohio Rural Water Authority and their vast network of low capacity water lines throughout the eastern 
portion of Sandusky County; 

 The several combined sewer overflows (CSO) that exist in several of the County’s municipalities.  While significant efforts are underway to separate storm 
sewers and flows from formerly combined sewer systems, these CSO’s could limit the type and density of new growth in these communities.   

 The increasing importance to locate telecommunication towers in optimal locations. 

 The emerging interest in locating alternative energy source infrastructure including wind farms and solar arrays in optimal locations. 



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 3 

 

 
Goals and Objectives 
 
Public Utilities Goal:  To perpetuate the County’s public utilities in a safe and efficient manner to accommodate existing and future growth needs, by addressing the 
following objectives:   
 
Water and Sewer Services Objectives 
 

1. Promote industrial site planning in designated growing or growth areas with sufficient infrastructure.  
 
2. Guide development of adequate infrastructure to targeted locations.  

 
3. Pursue the feasibility of providing water of adequate quality and capacity to special areas with documented health and human safety issues.   

 
4. Establish standards and criteria for consideration of cumulative impacts of on-site septic systems upon surface and groundwater quality. 

 
5. Discourage “rural water” infrastructure sized for low-density residential use in areas where future industrial or other higher density development is 

anticipated.  The source and capacity of water provided should match the needs of the users in any given area.  
 

6. Develop cost effective methods to provide services to unincorporated areas of the county with documented groundwater and septic issues. 
 

7. Recognize the importance of programming and budgeting for maintenance and operation of existing infrastructure to maximize its useful life. 
 

8. Approach storm and surface drainage issues on an effective regional or comprehensive basis. 
 
Telecommunications and Energy Infrastructure Objectives 
 

1. Promote the proper placement and provision of telecommunication services throughout Sandusky County. 
 
2. Similarly promote and facilitate the proper placement and provision of energy infrastructure components throughout the    County, including but not 
limited to wind farms and solar arrays. 



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 4 

 

 
Existing Conditions  
 
I.  Existing Water and Sanitary Sewer Facilities 
 
In Sandusky County, the Cities of Fremont, Clyde, and Bellevue and the Villages of Gibsonburg, Green Springs, Lindsey, and Woodville have public water and 
sanitary sewerage systems.  Where available, the Sandusky County Sanitary Engineer’s Office operates public water and sanitary sewer systems outside 
municipalities.  The Sandusky Township Regional Sewer District has a regional sewer district in Sandusky Township.  The Northern Ohio Rural Water Authority has a 
water distribution system that spreads out into the eastern half of the county and encompasses the townships of Green Creek, Townsend and York. 
 
There are ten small community public water systems serving mobile home parks or apartment complexes located all around the County.  Another 35 (semi-public or 
privately owned) small water systems are located all around the County.  These serve hotels, schools, industry, etc. and are referred to as “non-transient” systems.  
There are 10 permitted (semi-public or privately owned) small wastewater treatment systems, or “package plants”, scattered throughout the County.  Approximately 
41 more package plants are operated throughout the county without any permit to discharge.  The balance of the County’s population is served by individual wells 
and on-site sanitary systems. 
 
The County Commissioners and the Sanitary Engineer’s office developed the County General Plan to investigate the feasibility of providing potable water service in 
unincorporated areas of the County where the installation of private well systems is not desirable due to groundwater quality/quantity issues, or residential, 
commercial, and/or industrial development is being constrained due to a lack of public water facilities.  This plan is intended to be updated in 2013; it also investigates 
the feasibility of providing sanitary sewer service in unincorporated areas of the County where pollution problems currently exist as a result of failing on-site sewage 
disposal systems; the installation of on-site sewage disposal systems for developing areas is not desirable due to insufficient lot size, soil condition, high 
groundwater, etc., and; commercial and/or industrial development is being constrained due to the lack of public sewerage facilities.  
 
A.  City of Bellevue 
The City of Bellevue (2010 Population: 8,202; Sandusky County portion: 4,527) is located in the southeast corner of Sandusky County and the northwest corner of 
Huron County.  Bellevue currently has both a potable water system and a sanitary sewerage system.   
 
Potable Water System:  The source of raw water for Bellevue is surface water from the Berry Creek and Frink Run.  Raw water is stored in five upland reservoirs, 
totaling around one billion gallons.  The design capacity of the water treatment plant is 3.0 million gallons per day (MGD), based on the filters.  The plant provides the 
following treatment: lime softening, coagulation, sedimentation, recarbonation, fluoridation, filtration, and disinfection.  The average day demand is 1.2 MGD, and the 
peak day demand is 1.6 MGD, indicating sufficient capacity to accommodate reasonable growth.  The plant has a good compliance record with the Ohio EPA, and 
has undergone several recent upgrades.  This information indicates that there is sufficient capacity to provide service to future users.  The City also has a northern 



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 5 

 

connection to Erie County’s water system, and an agreement to purchase 200,000 cubic feet of water per day, which helps fill the north end water tower and serve 
large users such as Solae.  Additionally, a new 400,000 gallon storage tank was constructed on the City’s west side.   
 
Sanitary Sewerage System:  The separate sanitary sewer system consists of approximately 171,000 feet of pipe ranging in size from 8-inch to 30-inch diameter.  
There are seven lift stations in the system.  Bellevue’s existing design capacity of the plant is 5.66 MGD.  The wastewater treatment process consists of primary 
settling, trickling filters, aeration basins, final clarifiers, and ultraviolet disinfection.  The current loading on the plant is an average daily flow of approximately 1.46 
MGD and a peak daily flow of 2.0 MGD.  The plant has a good compliance record with the Ohio EPA.  This information indicated that there is sufficient capacity at the 
wastewater treatment facility to provide service to future users and to accommodate significant growth.  Sewer system capacity will be determined on a case-by-case 
basis. 
 
B.  City of Clyde 
The City of Clyde (2010 Population: 6,325) is located in the southeast portion of Sandusky County.  Clyde currently has both a potable water system and a combined 
sanitary sewerage system.  
 
Potable Water System:  The source of raw water for Clyde is surface water from Beaver Creek and the Raccoon Creek.  The raw water is stored in two reservoirs, 
totaling around 900 million gallons.  The design capacity of the water treatment plant is 2.4 million gallons per day (MGD).  The treatment process consists of lime 
softening, coagulation, sedimentation, filtration, absorption, fluoridation, and disinfection with a 260,000 thousand gallon clear well.  The average day demand is 1.5 
MGD, and the peak daily demand is 1.8 MGD, indicating sufficient capacity for growth with no new intensive users.  The plant has a good compliance record with the 
Ohio EPA.  This information indicates that there is sufficient capacity to provide service to additional future users. 
 
Sanitary Sewerage System:  As in virtually all communities, much of Clyde’s collection system was a combined sewer system, serving as both a sanitary sewer and 
a storm water sewer.  However, also similar to other communities, work has been undertaken to reduce the combined sewer overflow (CSO) issues that impact 
communities all over Ohio.  If all of the flow cannot be transported and treated, an overflow point will begin diverting the flow directly to an outfall on a stream or river.  
Any discharge such as this must be permitted by the State.  
 
Clyde lies along the west edge of a karst limestone geologic formation that stretches from Seneca County to Lake Erie at Sandusky.  Karst bedrock is porous, with 
sinkholes that allow surface runoff to drain directly into groundwater.  Because karst limestone is porous, water flows through it much more quickly.  Drinking water 
sources that draw their supply from the karst aquifer are very vulnerable to contamination.  Contaminated water may also reach Lake Erie through karst formations.  
Discharges of wastewater effluent from public or private treatment plants that drain septic tanks into sinkholes should not be permitted. 
 
Currently, there are three CSOs located within the City limits are: CSO #1 is located by the Fire Station on Route 20, CSO # 2 is at the dead end of Spring Street, 
CSO # 3 is located by the bridge on Vine Street. All three CSOs are clearly marked by signs above the pipe outlets where any flow may enter the creek. 
 



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 6 

 

Clyde’s WWTP was upgraded to a design capacity of 4.8 MGD.  The current loading on the plant is an average daily flow of 1.9 MGD, and a peak flow in 2012 of 4.0 
MGD, indicating significant capacity for growth.  The wastewater treatment process consists of an oxidation ditch, intra-channel clarifiers, tertiary polishing lagoons, 
and final disinfection.  The plant has had minor violations of its NPDES Permit, relating to oil and grease levels and chlorine residual levels, and plant staff have been 
required in the past by the Ohio EPA to perform wet weather stress testing on their plant.  Nevertheless, the current situation of sanitary sewer services in Clyde 
indicates that there is sufficient capacity at the wastewater treatment facility to provide service to additional future users.   
 
C.  City of Fremont 
The City of Fremont is located in the geographic center of Sandusky County (2010 Population: 16,734).  Fremont currently has both a potable water system and a 
combined sanitary sewerage system.   
 
Potable Water System:  The source of raw water for Fremont is surface water from the Sandusky River.  The raw water has historically been stored in a reservoir 
behind the Ballville Dam on the Sandusky River.  The level in the reservoir was very low in 1988.  The Ohio EPA recommended that Fremont consider additional 
reservoir storage to provide at least a 270-day supply, and in 2002, the City responded and purchased enough acreage necessary to build the reservoir, which has 
been constructed and is nearing completion, with a capacity of 700 million gallons of raw water. 
 
The design capacity of the Fremont water treatment plant is 14.0 MGD.  The treatment process consists of lime/soda softening, coagulation, sedimentation, filtration, 
absorption, recarbonation, fluoridation, and disinfection with a one million gallon clear well.  The average daily demand is 5.943 MGD, and the peak day demand is 
9.170 MGD.  The water treatment plant has a good compliance record with the Ohio EPA.  All of this information indicates that there is sufficient capacity at the plant 
to provide service to additional future users.  Additionally, the Fremont Energy Center northwest of the City has been purchased by AMP Ohio, and is obtaining a 
daily requirement of 6.7 million gallons of water. 
 
Sanitary Sewerage System:  The combined sanitary sewer system consists of approximately 320,000 feet of pipe ranging in size from 8 to 54 inches in diameter.  
Some relief sewers have been constructed to eliminate flow constrictions in the system.  Also, sewer separation work has been ongoing, predominantly in the 
southwest sections of town.  Additional separation work is done when road resurfacing projects are completed.  Available capacity to add sewer extensions may have 
to be determined on a case-by-case basis in the future, as the impacts of any additional flow on CSOs may also have to be determined. 
 
The wastewater treatment process consists of preliminary screening and grit removal, primary clarification, activated sludge with secondary clarification, tertiary sand 
filtration, and effluent disinfection (chlorination and dechlorination).  The existing design capacity of the plant is 10.5 MGD.  The current loading on the plant is an 
average daily flow of 4.981 MGD.  During rainfall events, the plant handles a peak flow through the tertiary treatment units of 9.530 MGD.  The plant has a good 
compliance record with the Ohio EPA.  This information indicates that there is sufficient capacity to provide service to additional users.  In 2004, a new sludge 
handling facility was constructed to produce Class A sludge.   
 



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 7 

 

The City has 13 permitted (OEPA) CSOs, of which only four are active, and it has revised the Long Term Combined Sewer Overflow Elimination plan, originally 
submitted in February 2005, which when fully implemented, will drastically reduce the CSO volumes and environmental impact through a combination of holding 
ponds, collection system improvements and improvements at the Water Pollution Control Center.   
 
D.  Sandusky County  
The Board of County Commissioners created the Sandusky County Sanitary Engineering Department in 1975 to assist with the County’s responsibilities pursuant to 
Chapter 6103: County Water Supply Systems and Chapter 6117: Sewer Districts; County Sewers of the Ohio Revised Code.  The Sandusky County Sanitary 
Engineer’s Office is responsible for the water and sanitary sewer facilities outside of municipal corporations.  There are currently two sewer districts (Sewer District #1 
and General Sewer District) and one water district (General Water District).  The office also provides assistance and technical supervision to the Village of Lindsey’s 
water and wastewater facilities. 
 
Potable Water System:  Under the General Sewer District, the General Water District was formed in 1998 as well.  Currently, the Sanitary Engineer’s office owns, 
operates and maintains a water supply treatment facility and distribution system for the Shorewood Subdivision (Rice Township).  The design capacity of the water 
treatment plant is 0.2 million gallons per day (MGD) and treatment consists of feeding phosphate to control iron residual and chlorination for disinfection.  The 
average daily demand for the plant in 2012 is 0.02 MGD.  The plant has a good compliance record with the Ohio EPA. 
 
Sanitary Sewerage System:  The Sanitary Engineer’s Office currently owns, operates, and maintains a sanitary sewer collection system outside of City of Fremont 
in Ballville and Sandusky Townships.  This system is known as Sewer District #1 and treatment is performed by the City of Fremont.  The system consists of 
approximately 1,500,000 feet of pipe, ranging in size from 8-inch to 36-inch diameter.  There are six lift stations for the collection system.  
 
In 1998, a countywide district was formed, encompassing the rest of the Sandusky County excluding municipalities, Sewer District #1, and Sandusky Township 
Regional Sewer District.  This countywide district is known as the General Sewer District.  It encompasses a collection system that is north of the City of Fremont in 
Sandusky and Rice Townships and is treated by the City of Fremont.  The system consists of approximately 50,000 feet of pipe ranging in size from 8-inch to 18-inch 
diameter.  There are five lift stations in the collection system. 
 
Also in the General Sewer District, two collections systems and wastewater treatment plants are operated for Adams Acres Subdivision (Jackson Township) and 
Westwood Subdivision (Ballville Township). 
 
E.  Sandusky Township Regional Sewer District 
In May of 1993, the Sandusky Township Board of Trustees filed a petition requesting the formation of a regional sewer and water district with the Sandusky County 
Common Pleas Court.  The court concluded that a sewer district was deemed necessary as no evidence was presented that showed that adequate sewer service 
could be provided by another source more economically than the district’s plan.  Insufficient evidence was presented to estab lish that a water district was necessary.  
Consequently, the Sandusky Township Sanitary Sewer District was formed pursuant to Chapter 6119 of Ohio Revised Code (Regional Water and Sewer Districts) 



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 8 

 

 
Sanitary Sewerage System:  The Sandusky Township Regional Sewer District Board is responsible for the sanitary sewer facilities between the areas north of 
Fremont and south of the Ohio Turnpike.  With the coordination between the County and the Board, the first phase of construction was completed in this area that 
connects to the Sandusky County General Sewer District and is treated by Fremont.  The Sandusky County Sanitary Engineer’s Office performs the operation, 
maintenance, and billing for the Sandusky Township Regional Sewer District customers.  Two more sewer improvements have been completed by the Board.  
 
F.  Village of Gibsonburg 
The Village of Gibsonburg (2010 Population: 2,581) is located in the northwest portion of Sandusky County.  Gibsonburg currently has both a potable water system 
and a combined sanitary sewerage system, although some separation of sanitary and storm sewage is taking place.  
 
Potable Water System: The supply of raw water for Gibsonburg derives from five drilled wells.  The design capacity of the water treatment plant is 1.6 million gallons 
per day (MGD).  The water treatment process consists of aeration and disinfection with a 70,000 gallon clearwell, another 500,000-gallon clear well, and a 250,000 
gallon tower.  The average daily demand is 0.379 MGD, and the peak daily demand is 0.59 MGD, indicating excess capacity for growth.  The plant has a good 
compliance record with the Ohio EPA.  Additionally, new eight, ten, and twelve inch water distribution lines have been installed throughout the community, including 
extending a ten inch line along E. Yeasting and an eight-inch line into the east side industrial park. Eight inch or larger lines now provide trunk service throughout the 
Village, with looping of the lines in locations such as the new school on the south side.   
 
Sanitary Sewerage System:  The sanitary sewer system consists of approximately 40,000 feet of pipe ranging in size from 8-inch to 12-inch diameter.  Gibsonburg’s 
WWTP has a design capacity of 0.50 MGD.  The wastewater treatment process consists of an oxidation ditch treatment system, final clarifiers, and disinfection.  The 
current loading on the plant is an average daily flow of 0.437 MGD (with wet weather average daily flows approaching 0.75 MGD).  Applications are being prepared 
for funding to undertake the rehabilitation of the wastewater treatment plant.  As noted, Stimulus funding was used to separate sanitary and storm flows in major 
sections of the east and west sides of the Village.  Further, the Hurlbut Ditch was removed from the system, eliminating a large source of storm water.    
 
G.  Village of Green Springs 
The Village of Green Springs (2010 Population in Sandusky County: 738) is located in the south-central portion of Sandusky County, with roughly half of the 
incorporated area being located in Seneca County.  Green Springs has ceased using its local source of raw water as well as its own wastewater treatment facility, 
and while it owns its water distribution and sanitary sewer lines within the Village, it currently obtains treated water via a pipeline constructed and operated by the City 
of Clyde, and more recently, sanitary sewerage is piped back to the City of Clyde for treatment at their plant.  Water usage averages about 100,000 gallons daily.  
New improvements to the distribution system have included a 300,000 gallon water tower and a pumping station.  Water lines have been extended or replaced on 
West Adams Street and South Kansas Street.  Storm drainage sewer separation projects have been completed on three of the five streets requiring such separation.  



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 9 

 

 
H.  Village of Lindsey 
The Village of Lindsey (2010 Population: 446) is located in the northwest portion of Sandusky County, in Washington Township.  Lindsey currently has both a potable 
water system and a sanitary sewerage system.   
 
Potable Water System:  The supply of raw water for Lindsey derives from two drilled wells.  Water treatment consists of disinfection without retention.  The design 
capacity of the water treatment plant is 0.23 million gallons per day (MGD).  The average daily demand is 0.026 MGD.  The Village installed individual water use 
meters throughout the distribution system.  The plant has a relatively good compliance record with the Ohio EPA.  This information indicates that there is a very 
limited capacity available to provide service to more future users.  However, the Village added a new well field in 2006 on a 13.4 acre site with a clear well.   
 
Sanitary Sewerage System:  The sanitary sewer system consists of approximately 11,000 feet of pipe ranging in size from 8-inch to 15-inch diameter pipe.  There 
are no lift stations in the system. 
 
Lindsey’s WWTP consists of an extended aeration treatment system with tertiary sand filters.  The plant was built in 1986 and has a design capacity of 0.215 MGD.  
The current loading on the plant is an average daily flow approaching 0.1 MGD.  The WWTP discharges to the Muddy Creek.  The plant has not experienced any 
significant Permit violations and has a reasonably good record with the Ohio EPA.  This information indicates that there is sufficient capacity to provide service to 
additional future users. 
 
I.  Village of Woodville 
The Village of Woodville (2010 Population: 2,135) is located in the northwest portion of Sandusky County.  Woodville currently has both a potable water system and a 
combined sanitary sewerage system.   
 
Potable Water System:  The supply of raw water for Woodville is a series of eleven deep wells (of which three are unused).  The water treatment process consists 
of lime-soda softening, coagulation, sedimentation, filtration, fluoridation, and disinfection with two clear wells combining for a storage volume of 200,000 gallons per 
day (MGD).  The design capacity of the water treatment plant is 0.3 MGD.  The average day demand is 0.18 MGD, and the peak day demand is 0.28 MGD.  The 
Village uses a 100,000 gallon elevated tank and a 200,000 gallon underground tank.  The plant has a good compliance record with the Ohio EPA.  This information 
indicates that there is capacity available to provide service to additional future users. 
 
Sanitary Sewerage System:  The combined sanitary sewer system consists of approximately 40,000 feet of pipe ranging in size from 8-inch to 18-inch diameter 
pipe.  There are two lift stations in the system and 18 permitted combined sewer overflows (CSOs) in the system. 
 
Woodville’s WWTP consists of an aerated lagoon system with a design capacity of 0.30 MGD.  The current loading on the plant is an average daily flow of 0.23 MGD 
and it has received a peak storm flow of 1.0 MGD.  This plant discharges to the Portage River.  The Village is undertaking some major sewer system improvements, 



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 10 

 

including a new main line sanitary sewer, and a ten million dollar sewer separation program.  The plant has experienced many suspended solids and fecal coliform 
effluent violations of its NPDES Permit, primarily due to the large fluctuations in the flows received at the plant during wet weather, and these improvements will 
address this issue.  The information indicates that under current conditions there is minimal excess capacity to provide service to additional future users. 
 
J.  Other Purveyors 
The Village of Genoa:   The Village of Genoa is located in the southwest portion of Ottawa County, about one half mile north of the Sandusky County l ine.  Genoa 
has a potable water distribution system that serves approximately 2,600 people.  There are 1,120 metered connections.  The average day demand is 0.4 MGD, and 
the peak day demand is 0.915 MGD.  Water is obtained from the City of Oregon, which uses two 270 gpm pumps.  Genoa’s water treatment process consists of 
supplemental sodium hypochlorite and phosphate addition at the booster pump station.  There are two 500 gpm booster pumps that send flow to the distribution 
system.  The distribution system consists of over 50,000 feet of water main ranging in size from 4-inch up to 8-inch diameter pipe.  There are two 125,000 gallon 
elevated storage tanks in the system.  The pressure maintained in the system ranges from 50 psi to 54 psi.  Genoa has a good compliance record with the Ohio EPA.  
This information indicates that there is capacity available to provide service to future users.  The County recently received plans for a water supply main extension 
from Genoa to the Ohio Turnpike Rest Area Plaza.  Potential users living along the alignment will be able to tie into the system to receive potable water service. 
 
Other Villages:  The Villages of Burgoon and Helena both have constructed wastewater treatment systems since the initial comprehensive plan was written.  
Burgoon has a system where sanitary sewage is collected and pumped to the Village of Bettsville for treatment.  Helena has a collection system and a treatment 
plant, and they contracted with a private company to operate and maintain the system.  This plant began operation in November 2010.  Neither village has a public 
water treatment or distribution system; residents and businesses rely on private wells. 
 
Northern Ohio Rural Water Authority:  The Northern Ohio Rural Water Authority, formerly known as the Erie-Huron County Rural Water Authority, was organized 
and established under the provisions of the Ohio Revised Code, Chapter 6119: Regional Water and Sewer Districts.  The Water Authority has a service area that 
incorporates several portions of Erie, Huron, and Sandusky Counties (Please see map: NORWA Water Service Area).   
 
The Water Authority has expanded their water system to provide potable water service to selective areas in Townsend, Green Creek, York, and Riley townships, and 
a portion of Sandusky Township (east of the River and north of the Turnpike).  Hydrants for flushing and filling fire department tankers have been provided.  
Cooperative efforts between the Water Authority and Sandusky County have helped solve many of the potable water service demands in the northeast region of the 
County.   
 
K.  Semi-Public Sewage Treatment Systems 
There are many small commercial or semi-public wastewater treatment systems located throughout the County that fall under the jurisdiction of the Ohio EPA.  These 
are serving many of the same mobile home parks, schools, commercial establishments, and private industries described above that have their own potable water 
system.  Many of these systems consist of septic tanks and leach fields.  The other systems generally consist of a small wastewater treatment plant, commonly 
referred to as a package plant.   



CHAPTER NINE PUBLIC UTILITIES 
 

UPDATE 2013 - THE SANDUSKY COUNTY COMPREHENSIVE PLAN | PUBLIC UTILITIES 11 

 

 
L.  Privately-Owned Sewage Treatment Systems 
Residences in rural areas in the County that are not served by public or semi-public wastewater treatment facilities must utilize Home Sewage Treatment Systems 
(HSTS) that are permitted through the Sandusky County Health District. When properly designed, installed and maintained, these systems provide adequate 
treatment of household wastewater in effort to protect the environment.  Although SCHD does not require a specific lot size for new construction, it does require that 
an area of the property be designated as the replacement area for where the HSTS needs to be replaced.  
  
Areas where failing septic systems are known to be causing pollution problems have been identified by the Sandusky County Health Department.  Also, areas with 
numerous septic systems on clustered small lots have been considered as potential areas of need for sanitary sewerage systems.  These areas will be discussed 
further in the next section that describes the existing needs in Sandusky County. 
 
II.  Existing Water Needs and Water Service Planning Areas  
 
Existing needs have been determined through input over the past several years from the Sandusky County Sanitary Engineer ’s Office, the County Health 
Department, the Ohio Environmental Protection Agency, and from cooperative efforts with all of the political subdivisions located within the County.   
 
Water needs and water service planning areas were established largely due to the existence of documented health problems.  All of the areas not being served by a 